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Hoop-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles

AU AL S Hoop-wrapped composite cylinder type: CNG2-G-406-80-20B
7= i85 Product drawing No.: LD-QP2-TY-F-2339  (2023.07.25)
B /A Filling medium: CNG
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#3% V¥ ATE4R 5 Manufacturing licence number: TS2210K24-2026

13 %47 Manufacturing company: ZFUERRNfEJF LT R 2 &] Anhui Clean Energy Co., Ltd.

4 =4t 5 Batch No.: NRE 2024.01
P= i dRE{L S Standard: _GB/T 24160-2022
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#1385 B 1 Manufacturing Date:
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V¥ Remark: At & %4898 A& T 55 This batch hoop-wrapped composite cylinders don’t
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1 FFZHAREEE Main technical data

contain following number:

AMITIEESN (MPa) . KEREE S (MPa) i
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ATRAKER (L) B SERWEES (MPa) aa
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Nominal Volume Leakage TP
WEEAFREE (mm)
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Liner OD
2 F {544 ¥} Main Material
%% Type Z ¥R, H#'5 Name 5. K Type
PR+ £} Liner Material T 4840 30CrMo/2 D 406X5.7
#F 444K} Fiber Material B RE A 4E E6DR17-1200-308H
1 5 #4 ¥} Resin Material W RS CYD-128
3 PWREHEHME 2 4> Liner Material Chemical Composition
JG# Element i Si Mn Cr Mo S P S+P Ni Cu
SR IRHEY 26~ A7~ 40~ | 0.80~ 15~ < < [
&irdE% | 0.26 0.17 0.40 80 0.15 ‘ J sasn | anie
AQL 0.34 0.37 0.70 1.10 0.25 0.004 0.010 0.015
5 l“‘/\ 0
K &% 0300 | 0.198 | 0.528 | 0.983 | 0.157 | 0.005 | 0.009 | 0.014 | 0.026 | 0.046
Actual Content
4 1% Pfit Mechanical Property
4.1 MRE#1E} Liner Material
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) Tensile Strength | Yield Strength |  Elongation Impact value "
Inspection Item 180
Rm (MPa) Rea (MPa) A (%) a kv (Jem?)
L VEAE AQL =890 <945 =755 =14 =28 | V=35 s
g W 4 R A t:
' 936.2 856.6 16.0 85 86 RE——
Actual Results
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47.84.2 T4/ GG M Fiber/Resin Composite
FYB2 5 H Inspection Item | HUHLSR/E Tensile Strength o/MPa JZ 1A BT )58 E Shear Strength Ts/MPa

Ot AQL =900 =13.8
S 45 3 Actual Results 1067.0 1083.8 1116.4 49.6 47.6 45.8
5 W& AT Liner Metallographical Inspection
LR Hit B 27 B Decarburized Layer, mm
Microscopic Structure #MEE Outside M EE Inside
[3] .k % G A& Tempered Sorbite 0.10 0.05

6 PRGN FE T Check the dissection of liner bottom

7 KEMRHHAL Bursting Test
7.1 AMJA Liner
%15 Serial No.: 002 {7 E /7 Bursting Pressure: 32.87 MPa

PEWL O Shape of crevasse: MMAEH, ERH.

7.2 ik Cylinder
4% 5 Serial No.: 091  #R#% % /7 Bursting Pressure: 54.83 MPa

8% O Shape of crevasse: ¥AMEAFL, THH .

8 HiRIE1EF iKY Ambient Temperature Pressure Cycling Test
YRS Hi%a'5 Hoop-wrapped composite cylinder No.: _ NRE005201
{&¥F & /1 _E PR Maximum Cycling Pressure: 26.00MPa
{&¥F E /7 F PR Minimum Cycling Pressure: 2.00MPa

RBG 45 Testing Results:
FBIMEMEHE 24745 K, MATHHEIRR.

Ambient Temperature inflating cycling to _24745 times, cylinder has no leakage and no burst.
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